SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15,90 dB

Mode Auto Swesp

pe 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1590 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit PAES
_10 ddme ug bie ape nabe 10 dBrme—tst us biue aps .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
P e b (e T P e e e 40 dBm P P e ity i R et
o asidn i et
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -43.87 dBm -18.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.89256 MHz -43.74 dBm -18.74 dB
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2.715 GHz 3.000 GHz 1.000 MHz 2.99922 GHz -42.82 dBm -17.82 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.86989 GHz -42.95 dBm -17.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -38.64 dBm -13.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -38.51 dBm -13.51 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.04776 GHz -38.22 dBm -13.22 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.04826 GHz -38.24 dBm -13.24 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.42495 GHz -36.65 dBm -11.65 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.42845 GHz -36.75 dBm -11.75 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79253 GHz -34.52 dBm -9.52 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.84227 GHz -34.27 dBm -9.27 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.81115 GHz -33.93 dBm -8.93 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90564 GHz -34,11 dBm -0.11 d&
hid bl
L VA J - L JL 4
Date: 28.DEC 2018 09:37:53 Date: 28 DEC 2019 09:38:53
Spectrum e
Ref Level 0.00 dBm  Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
st e el ety
e i
-50 dBm
60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.94052 MHz -43.76 dBm -18.76 db
1.000 GHz 2.475 GHz 1.000 MHz 2.45675 GHz -43.95 dBm -18.95 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97814 GHz -42.93 dBm -17.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77978 GHz -38.24 dBm -13.24 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.06026 GHz -38.31 dBm -13.31 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80727 GHz -36.76 dBm -11.78 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84177 GHz -34.34 dBm -9.34 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.24464 GHz -34.08 dBm -9.08 dB
T
( ) ] 2

Date: 28.DEC.2019 09.39:54

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 41/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Ref Level 0.00 dém Offset 15.90 dB
SGL Count 100/100

Mode Auto Swesp

SGL Count 100/100

Ref Level 0,00 dém Offset 1590 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr

Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe 10 dBME—bRURIG S 8s .
-20 dBm -20 dBm

SPURIOUS_LINE_ABS

SPURIQUS_LINE_ABS

-40 dBm
il

-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -43.59 dBm -18.59 dB 30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz .66 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.44090 GHz -44.07 dBm -19.07 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.41657 GHz .05 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97401 GHz -43.03 dBm -18.03 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99580 GHz .92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79778 GHz -38.30 dBm -13.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz 61d8
7.000 GHz 10,000 GHz 1.000 MHz 9.08175 GHz -38.33 dBm -13.33 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.05176 GHz .18 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.43695 GHz -36.72 dBm -11.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.42695 GHz .75 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84577 GHz -34.54 dBm -9.54 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.85377 GHz .51d8
18.000 GHz 27.000 GHz 1.000 MHz 12.90414 GHz -33.95 dBm -8.95 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.01264 GHz .12 dB
hid bl
L VA J - L JL 4

Dater 28 DEC 2019 09-40:55

Date: 28 DEC 2019 09:41:56

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm Offset 15.90 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS
P el s e i S
e
-50 dBm
60 d8
-70 dBm
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999,75762 MHz -43.64 dBm -18.64 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.31261 GHz ~44.01 dBm -19.01 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.89252 GHz -43.04 dBm -18.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -38.47 dBm -13.47 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.95226 GHz -38,18 dBm -13.18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.87927 GHz -36.72 dbm -11.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83727 GHz -34.31 dBm -9.31 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.20914 GHz -34.03 dBm -9.03 dB
T
L JL ) (]

Date: 28.DEC.2019 09.42.56

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG901542-02B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0005
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A41-41 of 41




SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG901542-02B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 4 / 1.4MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 3 18.09 0.0644 15.49 0.0354
Middle QPSK 1 3 18.16 0.0655 15.56 0.0360
Highest 1 3 17.81 0.0604 15.21 0.0332
Lowest 1 3 18.41 0.0693 15.81 0.0381
Middle 16QAM 1 3 18.51 0.0710 15.91 0.0390
Highest 1 3 18.16 0.0655 15.56 0.0360
Lowest 1 3 18.40 0.0692 15.80 0.0380
Middle 64QAM 1 3 18.45 0.0700 15.85 0.0385
Highest 1 3 18.06 0.0640 15.46 0.0352
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 8 7 18.23 0.0665 15.63 0.0366
Middle QPSK 8 7 18.27 0.0671 15.67 0.0369
Highest 8 7 18.02 0.0634 15.42 0.0348
Lowest 1 8 18.54 0.0714 15.94 0.0393
Middle 16QAM 1 8 18.56 0.0718 15.96 0.0394
Highest 1 8 18.33 0.0681 15.73 0.0374
Lowest 1 8 18.45 0.0700 15.85 0.0385
Middle 64QAM 1 8 18.52 0.0711 15.92 0.0391
Highest 1 8 18.21 0.0662 15.61 0.0364
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 12 13 18.23 0.0665 15.63 0.0366
Middle QPSK 12 13 18.28 0.0673 15.68 0.0370
Highest 12 13 18.02 0.0634 15.42 0.0348
Lowest 1 24 18.47 0.0703 15.87 0.0386
Middle 16QAM 1 24 18.54 0.0714 15.94 0.0393
Highest 1 24 18.26 0.0670 15.66 0.0368
Lowest 1 0 18.40 0.0692 15.80 0.0380
Middle 64QAM 1 0 18.39 0.0690 15.79 0.0379
Highest 1 0 18.15 0.0653 15.55 0.0359
Limit EIRP < 1W Result PASS
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Report No. : FG901542-02B

LTE Band 4 / 10MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 25 25 18.23 0.0665 15.63 0.0366
Middle QPSK 25 25 18.32 0.0679 15.72 0.0373
Highest 25 25 18.16 0.0655 15.56 0.0360
Lowest 1 25 18.47 0.0703 15.87 0.0386
Middle 16QAM 1 25 18.54 0.0714 15.94 0.0393
Highest 1 25 18.43 0.0697 15.83 0.0383
Lowest 1 25 18.37 0.0687 15.77 0.0378
Middle 64QAM 1 25 18.47 0.0703 15.87 0.0386
Highest 1 25 18.39 0.0690 15.79 0.0379
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 18.53 0.0713 15.93 0.0392
Middle QPSK 1 0 18.62 0.0728 16.02 0.0400
Highest 1 0 18.49 0.0706 15.89 0.0388
Lowest 1 0 18.80 0.0759 16.20 0.0417
Middle 16QAM 1 0 18.78 0.0755 16.18 0.0415
Highest 1 0 18.69 0.0740 16.09 0.0406
Lowest 1 0 18.72 0.0745 16.12 0.0409
Middle 64QAM 1 0 18.76 0.0752 16.16 0.0413
Highest 1 0 18.76 0.0752 16.16 0.0413
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 50 0 18.58 0.0721 15.98 0.0396
Middle QPSK 50 0 18.63 0.0729 16.03 0.0401
Highest 50 0 18.60 0.0724 16.00 0.0398
Lowest 1 0 18.81 0.0760 16.21 0.0418
Middle 16QAM 1 0 18.82 0.0762 16.22 0.0419
Highest 1 0 18.80 0.0759 16.20 0.0417
Lowest 1 0 18.73 0.0746 16.13 0.0410
Middle 64QAM 1 0 18.68 0.0738 16.08 0.0406
Highest 1 0 18.70 0.0741 16.10 0.0407
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = -6.31 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 24.32 0.2704 15.86 0.0385
Middle QPSK 3 1 24.24 0.2655 15.78 0.0378
Highest 3 1 24.15 0.2600 15.69 0.0371
Lowest 1 3 23.64 0.2312 15.18 0.0330
Middle 16QAM 1 3 23.48 0.2228 15.02 0.0318
Highest 1 3 24.15 0.2600 15.69 0.0371
Lowest 1 0 22.76 0.1888 14.30 0.0269
Middle 64QAM 1 0 22.40 0.1738 13.94 0.0248
Highest 1 0 21.93 0.1560 13.47 0.0222
Limit ERP <7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -6.31 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.37 0.2735 15.91 0.0390
Middle QPSK 1 0 24.16 0.2606 15.70 0.0372
Highest 1 0 24.27 0.2673 15.81 0.0381
Lowest 1 8 23.61 0.2296 15.15 0.0327
Middle 16QAM 1 8 23.60 0.2291 15.14 0.0327
Highest 1 8 23.50 0.2239 15.04 0.0319
Lowest 1 0 22.87 0.1936 14.41 0.0276
Middle 64QAM 1 0 22.35 0.1718 13.89 0.0245
Highest 1 0 21.57 0.1435 13.11 0.0205
Limit ERP <7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC = -6.31 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.35 0.2723 15.89 0.0388
Middle QPSK 1 0 24.26 0.2667 15.80 0.0380
Highest 1 0 24.20 0.2630 15.74 0.0375
Lowest 1 0 23.59 0.2286 15.13 0.0326
Middle 16QAM 1 0 23.86 0.2432 15.40 0.0347
Highest 1 0 23.43 0.2203 14.97 0.0314
Lowest 1 12 22.64 0.1837 14.18 0.0262
Middle 64QAM 1 12 22.75 0.1884 14.29 0.0269
Highest 1 12 21.56 0.1432 13.10 0.0204
Limit ERP <7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -6.31 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.41 0.2761 15.95 0.0394
Middle QPSK 1 0 24.31 0.2698 15.85 0.0385
Highest 1 0 24.20 0.2630 15.74 0.0375
Lowest 1 25 23.99 0.2506 15.53 0.0357
Middle 16QAM 1 25 23.72 0.2355 15.26 0.0336
Highest 1 25 23.71 0.2350 15.25 0.0335
Lowest 1 0 22.68 0.1854 14.22 0.0264
Middle 64QAM 1 0 22.41 0.1742 13.95 0.0248
Highest 1 0 22.58 0.1811 14.12 0.0258

Limit ERP <7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = -2.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 12 13 19.17 0.0826 16.77 0.0475
Middle QPSK 12 13 18.95 0.0785 16.55 0.0452
Highest 12 13 18.54 0.0714 16.14 0.0411
Lowest 12 13 18.67 0.0736 16.27 0.0424
Middle 16QAM 12 13 18.49 0.0706 16.09 0.0406
Highest 12 13 18.14 0.0652 15.74 0.0375
Lowest 1 12 18.78 0.0755 16.38 0.0435
Middle 64QAM 1 12 18.55 0.0716 16.15 0.0412
Highest 1 12 18.16 0.0655 15.76 0.0377
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = -2.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 25 0 19.15 0.0822 16.75 0.0473
Middle QPSK 25 0 18.92 0.0780 16.52 0.0449
Highest 25 0 18.53 0.0713 16.13 0.0410
Lowest 25 12 18.68 0.0738 16.28 0.0425
Middle 16QAM 25 12 18.43 0.0697 16.03 0.0401
Highest 25 12 18.05 0.0638 15.65 0.0367
Lowest 1 0 18.78 0.0755 16.38 0.0435
Middle 64QAM 1 0 18.52 0.0711 16.12 0.0409
Highest 1 0 18.16 0.0655 15.76 0.0377
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = -2.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 36 39 19.51 0.0893 17.11 0.0514
Middle QPSK 36 39 19.28 0.0847 16.88 0.0488
Highest 36 39 18.92 0.0780 16.52 0.0449
Lowest 36 39 18.99 0.0793 16.59 0.0456
Middle 16QAM 36 39 18.79 0.0757 16.39 0.0436
Highest 36 39 18.41 0.0693 16.01 0.0399
Lowest 1 74 19.12 0.0817 16.72 0.0470
Middle 64QAM 1 74 18.83 0.0764 16.43 0.0440
Highest 1 74 18.53 0.0713 16.13 0.0410
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = -2.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 50 50 19.55 0.0902 17.15 0.0519
Middle QPSK 50 50 19.29 0.0849 16.89 0.0489
Highest 50 50 18.98 0.0791 16.58 0.0455
Lowest 50 24 19.03 0.0800 16.63 0.0460
Middle 16QAM 50 24 18.78 0.0755 16.38 0.0435
Highest 50 24 18.52 0.0711 16.12 0.0409
Lowest 1 99 19.16 0.0824 16.76 0.0474
Middle 64QAM 1 99 18.84 0.0766 16.44 0.0441
Highest 1 99 18.50 0.0708 16.10 0.0407
Limit EIRP < 2W Result PASS

B1-6 of 12



SPORTON LAB.

e % FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 12 / 1.4MHz (Average) (GT - LC = -6.42 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 3 24.35 0.2723 15.78 0.0378
Middle QPSK 1 3 24.25 0.2661 15.68 0.0370
Highest 1 3 2411 0.2576 15.54 0.0358
Lowest 1 5 23.70 0.2344 15.13 0.0326
Middle 16QAM 1 5 23.52 0.2249 14.95 0.0313
Highest 1 5 23.86 0.2432 15.29 0.0338
Lowest 1 3 22.19 0.1656 13.62 0.0230
Middle 64QAM 1 3 22.59 0.1816 14.02 0.0252
Highest 1 3 21.17 0.1309 12.60 0.0182
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -6.42 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.43 0.2773 15.86 0.0385
Middle QPSK 1 0 24.38 0.2742 15.81 0.0381
Highest 1 0 24.05 0.2541 15.48 0.0353
Lowest 1 8 23.37 0.2173 14.80 0.0302
Middle 16QAM 1 8 23.90 0.2455 15.33 0.0341
Highest 1 8 23.07 0.2028 14.50 0.0282
Lowest 1 14 22.27 0.1687 13.70 0.0234
Middle 64QAM 1 14 22.49 0.1774 13.92 0.0247
Highest 1 14 21.68 0.1472 13.11 0.0205
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -6.42 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.36 0.2729 15.79 0.0379
Middle QPSK 1 0 24.43 0.2773 15.86 0.0385
Highest 1 0 24.23 0.2649 15.66 0.0368
Lowest 1 0 23.69 0.2339 15.12 0.0325
Middle 16QAM 1 0 23.59 0.2286 15.02 0.0318
Highest 1 0 23.58 0.2280 15.01 0.0317
Lowest 1 24 22.74 0.1879 14.17 0.0261
Middle 64QAM 1 24 22.67 0.1849 14.10 0.0257
Highest 1 24 21.81 0.1517 13.24 0.0211
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = -6.42 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.49 0.2812 15.92 0.0391
Middle QPSK 1 0 24.47 0.2799 15.90 0.0389
Highest 1 0 24.06 0.2547 15.49 0.0354
Lowest 1 25 23.62 0.2301 15.05 0.0320
Middle 16QAM 1 25 23.40 0.2188 14.83 0.0304
Highest 1 25 23.87 0.2438 15.30 0.0339
Lowest 1 0 22.13 0.1633 13.56 0.0227
Middle 64QAM 1 0 22.63 0.1832 14.06 0.0255
Highest 1 0 22.58 0.1811 14.01 0.0252

Limit ERP < 3W Result PASS
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LTE Band 13 / 5MHz (Average) (GT - LC = -5.77 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 23.84 0.2421 15.92 0.0391
Middle QPSK 1 24 24.18 0.2618 16.26 0.0423
Highest 1 24 23.88 0.2443 15.96 0.0394
Lowest 1 24 22.68 0.1854 14.76 0.0299
Middle 16QAM 1 24 23.60 0.2291 15.68 0.0370
Highest 1 24 23.12 0.2051 15.20 0.0331
Lowest 1 12 21.09 0.1285 13.17 0.0207
Middle 64QAM 1 12 21.67 0.1469 13.75 0.0237
Highest 1 12 22.35 0.1718 14.43 0.0277
Limit ERP < 3W Result PASS
LTE Band 13 / 10MHz (Average) (GT - LC = -5.77 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 24.23 0.2649 16.31 0.0428
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 23.70 0.2344 15.78 0.0378
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 49 22.16 0.1644 14.24 0.0265
Highest - - - - - -
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average) (GT - LC = -6.42 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.60 0.2884 16.03 0.0401
Middle QPSK 1 12 24.36 0.2729 15.79 0.0379
Highest 1 12 24.28 0.2679 15.71 0.0372
Lowest 1 12 23.63 0.2307 15.06 0.0321
Middle 16QAM 1 12 23.85 0.2427 15.28 0.0337
Highest 1 12 23.55 0.2265 14.98 0.0315
Lowest 1 24 22.85 0.1928 14.28 0.0268
Middle 64QAM 1 24 22.45 0.1758 13.88 0.0244
Highest 1 24 22.11 0.1626 13.54 0.0226

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC = -6.42 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.36 0.2729 15.79 0.0379
Middle QPSK 1 0 24.58 0.2871 16.01 0.0399
Highest 1 0 24.65 0.2917 16.08 0.0406
Lowest 1 25 23.68 0.2333 15.11 0.0324
Middle 16QAM 1 25 23.99 0.2506 15.42 0.0348
Highest 1 25 23.44 0.2208 14.87 0.0307
Lowest 1 25 22.51 0.1782 13.94 0.0248
Middle 64QAM 1 25 22.79 0.1901 14.22 0.0264
Highest 1 25 22.78 0.1897 14.21 0.0264

Limit ERP < 3W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC = -2.87 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 12 7 18.43 0.0697 15.56 0.0360
Middle QPSK 12 7 19.61 0.0914 16.74 0.0472
Highest 12 7 19.89 0.0975 17.02 0.0504
Lowest 25 0 17.97 0.0627 15.10 0.0324
Middle 16QAM 25 0 19.10 0.0813 16.23 0.0420
Highest 25 0 19.40 0.0871 16.53 0.0450
Lowest 25 0 17.80 0.0603 14.93 0.0311
Middle 64QAM 25 0 19.19 0.0830 16.32 0.0429
Highest 25 0 19.43 0.0877 16.56 0.0453
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC = -2.87 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 25 25 18.62 0.0728 15.75 0.0376
Middle QPSK 25 25 19.75 0.0944 16.88 0.0488
Highest 25 25 19.98 0.0995 17.11 0.0514
Lowest 25 25 18.00 0.0631 15.13 0.0326
Middle 16QAM 25 25 19.25 0.0841 16.38 0.0435
Highest 25 25 19.57 0.0906 16.70 0.0468
Lowest 25 25 18.17 0.0656 15.30 0.0339
Middle 64QAM 25 25 19.28 0.0847 16.41 0.0438
Highest 25 25 19.65 0.0923 16.78 0.0476
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC = -2.87 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 36 39 18.64 0.0731 15.77 0.0378
Middle QPSK 36 39 19.84 0.0964 16.97 0.0498
Highest 36 39 19.99 0.0998 17.12 0.0515
Lowest 36 39 18.09 0.0644 15.22 0.0333
Middle 16QAM 36 39 19.27 0.0845 16.40 0.0437
Highest 36 39 19.58 0.0908 16.71 0.0469
Lowest 36 39 18.20 0.0661 15.33 0.0341
Middle 64QAM 36 39 19.37 0.0865 16.50 0.0447
Highest 36 39 19.68 0.0929 16.81 0.0480
Limit EIRP < 2W Result PASS
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LTE Band 41 / 20MHz (Average) (GT - LC = -2.87 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 50 50 18.79 0.0757 15.92 0.0391
Middle QPSK 50 50 19.88 0.0973 17.01 0.0502
Highest 50 50 20.00 0.1000 17.13 0.0516
Lowest 50 50 18.32 0.0679 15.45 0.0351
Middle 16QAM 50 50 19.36 0.0863 16.49 0.0446
Highest 50 50 19.59 0.0910 16.72 0.0470
Lowest 50 50 18.30 0.0676 15.43 0.0349
Middle 64QAM 50 50 19.36 0.0863 16.49 0.0446
Highest 50 50 19.61 0.0914 16.74 0.0472

Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

LTE Band 4
LTE Band 4 / 20MHz / 16QAM
Channel Frf&fzn; y (5:;::) (:ién niqt) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
3420 -53.76 -13 -40.76 -70.07 -64.72 1.35 12.31 H
5135 -48.09 -13 -35.09 -69.81 -59.23 1.65 12.79 H
6843 -42.98 -13 -29.98 -68.48 -53.36 1.74 12.12 H
H
H
H
Lowest
3420 -53.36 -13 -40.36 -70.09 -64.32 1.35 12.31 \Y,
5135 -48.96 -13 -35.96 -70.43 -60.10 1.65 12.79 \Y
6843 -43.15 -13 -30.15 -68.25 -53.53 1.74 12.12 \Y,
V
\Y
\Y,
3448 -53.21 -13 -40.21 -69.79 -64.23 1.35 12.38 H
5170 -48.54 -13 -35.54 -70.3 -59.72 1.65 12.84 H
6892 -42.86 -13 -29.86 -68.6 -53.18 1.74 12.05 H
H
H
H
Middle
3448 -53.00 -13 -40.00 -69.97 -64.02 1.35 12.38 \Y
5170 -48.44 -13 -35.44 -69.99 -59.62 1.65 12.84 \Y,
6892 -43.22 -13 -30.22 -68.53 -53.54 1.74 12.05 Y
\Y,
\Y
\Y,
TEL : 886-3-327-3456 Page Number : B2-10of 14

FAX : 886-3-328-4978
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3469 -53.54 -13 -40.54 -70.33 -64.61 1.35 12.43 H

5208 -48.09 -13 -35.09 -69.88 -59.32 1.66 12.89 H

6941 -42.30 -13 -29.30 -68.28 -52.55 1.73 11.98 H

H

H

H

H

Highest

3469 -52.76 -13 -39.76 -69.93 -63.83 1.35 12.43 \%

5208 -48.35 -13 -35.35 -69.98 -59.58 1.66 12.89 \%

6941 -43.21 -13 -30.21 -68.73 -53.46 1.73 11.98 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Frf&fzn; y ((IjEBRnlj ) (:ién niqt) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1649 -59.39 -13 -46.39 -69.48 -64.99 0.92 8.67 H
2474 -56.29 -13 -43.29 -70.6 -63.66 1.14 10.66 H
3298 -55.14 -13 -42.14 -70.81 -63.68 1.32 12.02 H
H
H
H
H
Lowest
1649 -59.23 -13 -46.23 -68.79 -64.83 0.92 8.67 \%
2474 -56.50 -13 -43.50 -70.96 -63.87 1.14 10.66 \%
3298 -55.08 -13 -42.08 -71.22 -63.62 1.32 12.02 \Y
\%
\%
\%
\Y
1664 -59.85 -13 -46.85 -69.98 -65.50 0.93 8.72 H
2496 -56.44 -13 -43.44 -70.74 -63.84 1.15 10.69 H
3328 -55.23 -13 -42.23 -70.82 -63.84 1.33 12.09 H
H
H
H
H
Middle
1664 -60.16 -13 -47.16 -69.7 -65.81 0.93 8.72 \%
2496 -56.04 -13 -43.04 -70.55 -63.44 1.15 10.69 \Y%
3328 -54.80 -13 -41.80 -70.85 -63.41 1.33 12.09 \%
\Y
\%
\Y%
\Y
TEL : 886-3-327-3456 Page Number : B2-30f 14
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Highest

1679 | -59.74 -13 -46.74 | -69.92 | -65.44 0.93 8.78 H
2519 | -56.45 -13 -43.45 | -70.74 | -63.87 1.15 10.72 H
3358 | -55.39 -13 -4239 | -709 | -64.06 1.33 12.16 H
H
H
H
H
1679 | -60.15 -13 -47.15 | -69.68 | -65.85 0.93 8.78 v
2519 | -56.35 -13 -4335 | -70.81 | -63.77 1.15 10.72 Y
3358 | -55.12 -13 4212 | -71.08 | -63.79 1.33 12.16 Y
Y
v
Y
Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (:ién r’i\t) S\r{:lrt R;Z?ng Piﬁér Txlgsible TX gr;ti?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
5028 -49.71 -25 -24.71 -71.37 -60.73 1.62 12.64 H
7542 -46.33 -25 -21.33 -72.71 -55.44 2.00 11.11 H
10062 -43.22 -25 -18.22 -72.38 -52.07 2.40 11.25 H
H
H
H
H
Lowest
5028 -50.26 -25 -25.26 -71.51 -61.28 1.62 12.64 \Y
7542 -46.49 -25 -21.49 -72.83 -55.60 2.00 11.11 \Y,
10062 -41.96 -25 -16.96 -71.78 -50.81 2.40 11.25 Y,
\Y
\Y,
\Y,
V
5076 -49.74 -25 -24.74 -71.44 -60.82 1.63 12.71 H
7620 -46.44 -25 -21.44 -72.49 -55.56 2.01 11.12 H
10161 -42.20 -25 -17.20 -71.74 -50.97 2.40 11.17 H
H
H
H
H
Middle
5076 -49.48 -25 -24.48 -70.84 -60.56 1.63 12.71 \Y,
7620 -46.57 -25 -21.57 -72.55 -55.69 2.01 11.12 \Y
10161 -41.55 -25 -16.55 -71.54 -50.32 2.40 11.17 \Y,
Y
\Y,
\Y
\Y,
TEL : 886-3-327-3456 Page Number : B2-50f 14
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5130 -50.12 -25 -25.12 -71.84 -61.26 1.64 12.78 H

7692 -47.01 -25 -22.01 -73.06 -56.13 2.02 11.14 H

10260 -42.52 -25 -17.52 -72.44 -51.22 2.39 11.09 H

H

H

H

H

Highest

5130 -50.66 -25 -25.66 -72.12 -61.80 1.64 12.78 \%

7692 -46.56 -25 -21.56 -72.44 -55.68 2.02 11.14 \Y

10260 -42.22 -25 -17.22 -72.37 -50.92 2.39 11.09 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel Frf&fzn; y ((IjEBRnlj ) (:ién niqt) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1399 -58.72 -13 -45.72 -70.03 -63.36 0.84 7.64 H
2099 -56.77 -13 -43.77 -70.94 -63.70 1.06 10.14 H
2798 -55.78 -13 -42.78 -70.64 -63.47 1.22 11.06 H
H
H
H
H
Lowest
1399 -59.59 -13 -46.59 -69.68 -64.23 0.84 7.64 \%
2099 -57.66 -13 -44.66 -70.73 -64.59 1.06 10.14 \%
2798 -56.08 -13 -43.08 -70.88 -63.77 1.22 11.06 \Y
\%
\%
\%
\Y
1406 -58.80 -13 -45.80 -70.07 -63.47 0.85 7.67 H
2109 -55.91 -13 -42.91 -70.25 -62.85 1.06 10.15 H
2812 -55.63 -13 -42.63 -70.54 -63.33 1.22 11.07 H
H
H
H
H
Middle
1406 -60.17 -13 -47.17 -70.22 -64.84 0.85 7.67 \%
2109 -57.23 -13 -44.23 -70.46 -64.17 1.06 10.15 \Y%
2812 -55.91 -13 -42.91 -70.77 -63.61 1.22 11.07 \%
\Y
\%
\Y%
\Y
TEL : 886-3-327-3456 Page Number : B2-7 of 14
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1413 -59.38 -13 -46.38 -70.62 -64.08 0.85 7.70 H

2120 -56.23 -13 -43.23 -70.75 -63.18 1.07 10.17 H

2826 -56.22 -13 -43.22 -71.18 -63.93 1.23 11.09 H

H

H

H

H

Highest

1413 -60.40 -13 -47.40 -70.42 -65.10 0.85 7.70 \%

2120 -57.45 -13 -44.45 -70.84 -64.40 1.07 10.17 \Y

2826 -55.99 -13 -42.99 -70.92 -63.70 1.23 11.09 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-8 of 14
FAX : 886-3-328-4978
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LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel Frf&fzn; y ((IjEBRnlj ) (:ién niqt) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1563 -60.62 -42.15 -18.47 -70.86 -65.92 0.89 8.34 H
2345 -56.59 -13 -43.59 -71.34 -63.81 1.12 10.48 H
3127 -55.42 -13 -42.42 -71.22 -63.58 1.29 11.60 H
H
H
H
H
Lowest
1563 -61.39 -42.15 -19.24 -71.00 -66.69 0.89 8.34 \Y
2345 -56.80 -13 -43.80 -71.18 -64.02 112 10.48 \Y,
3127 -54.99 -13 -41.99 -71.17 -63.15 1.29 11.60 Y,
\Y
\Y,
\Y,
V
1568 -60.79 -42.15 -18.64 -70.99 -66.11 0.89 8.36 H
2352 -56.46 -13 -43.46 -71.16 -63.69 112 10.49 H
3137 -55.29 -13 -42.29 -71.11 -63.47 1.29 11.63 H
H
H
H
H
Middle
1568 -60.81 -42.15 -18.66 -70.42 -66.13 0.89 8.36 \Y,
2352 -56.97 -13 -43.97 -71.34 -64.20 112 10.49 \Y
3137 -54.85 -13 -41.85 -71.06 -63.03 1.29 11.63 \Y,
Y
\Y,
\Y
\Y,
TEL : 886-3-327-3456 Page Number : B2-9 of 14
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1573 -60.46 -42.15 -18.31 -70.61 -65.79 0.89 8.38 H

2360 -56.46 -13 -43.46 -71.10 -63.69 1.12 10.50 H

3147 -55.31 -13 -42.31 -71.14 -63.52 1.30 11.65 H

H

H

H

H

Highest

1573 -61.00 -42.15 -18.85 -70.60 -66.33 0.89 8.38 \%

2360 -56.61 -13 -43.61 -70.97 -63.84 1.12 10.50 \%

3147 -55.04 -13 -42.04 -71.28 -63.25 1.30 11.65 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-10 of 14
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LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -60.43 -13 -47.43 -70.72 -65.70 0.89 8.31 H
2333 -56.55 -13 -43.55 -71.38 -63.75 111 10.47 H
3110 -55.04 -13 -42.04 -70.8 -63.16 1.29 11.56 H
H
H
H
H
Middle
1555 -61.34 -13 -48.34 -70.95 -66.61 0.89 8.31 \Y,
2333 -56.95 -13 -43.95 -71.34 -64.15 111 10.47 \Y,
3110 -55.05 -13 -42.05 -71.16 -63.17 1.29 11.56 Y,
Y,
\Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 41
LTE Band 41/ 20MHz / QPSK
Channel Frf&fzn; y (5:;::) (:ién niqt) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
5022 -50.18 -25 -25.18 -71.84 -61.20 1.62 12.63 H
7530 -45.26 -25 -20.26 -71.7 -54.37 1.99 11.11 H
10044 -41.95 -25 -16.95 -71.04 -50.82 2.40 11.26 H
H
H
H
H
Lowest
5022 -50.67 -25 -25.67 -71.91 -61.69 1.62 12.63 \%
7530 -45.43 -25 -20.43 -71.84 -54.54 1.99 11.11 \%
10044 -41.49 -25 -16.49 -71.29 -50.36 2.40 11.26 \Y
\%
\%
\%
\Y
5196 -50.50 -25 -25.50 -72.27 -61.71 1.66 5196 H
7794 -45.70 -25 -20.70 -71.75 -54.83 2.03 7794 H
10386 -40.82 -25 -15.82 -71.23 -49.42 2.39 10386 H
H
H
H
H
Middle
5196 -50.54 -25 -25.54 -72.14 -61.75 1.66 12.87 \%
7794 -45.94 -25 -20.94 -71.7 -55.07 2.03 11.16 \Y%
10386 -40.98 -25 -15.98 -71.35 -49.58 2.39 10.99 \%
\Y
\%
\Y%
\Y
TEL : 886-3-327-3456 Page Number : B2-12 of 14
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5370 -49.45 -25 -24.45 -71.85 -60.86 1.71 13.12 H

8052 -44.37 -25 -19.37 -71.62 -53.61 2.06 11.30 H

10737 -40.41 -25 -15.41 -72.02 -48.80 2.51 10.90 H

H

H

H

H

Highest

5370 -49.70 -25 -24.70 -71.72 -61.11 1.71 13.12 \%

8052 -44.03 -25 -19.03 -71.26 -53.27 2.06 11.30 \%

10737 -40.96 -25 -15.96 -72.34 -49.35 251 10.90 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<WPC Mode>
LTE Band 41/ 20MHz / QPSK
Channel Frf&fzn; y (5:;::) (:ig]ni:) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
5370 -49.47 -25 -24.47 -71.87 -60.88 1.71 13.12 H
8052 -44.30 -25 -19.30 -71.55 -53.54 2.06 11.30 H
10737 -40.49 -25 -15.49 -72.1 -48.88 2.51 10.90 H
H
H
H
H
Highest
5370 -49.61 -25 -24.61 -71.63 -61.02 1.71 13.12 \Y,
8052 -43.86 -25 -18.86 -71.09 -53.10 2.06 11.30 \Y,
10737 -40.56 -25 -15.56 -71.94 -48.95 251 10.90 Y,
\%
\Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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